
PARTS INCLUDED IN THIS LIST: HARDWARE INCLUDED IN THIS LIST:

ITEM QTY DESCRIPTION 

1 2 Upper Connecting Tubes (w/ logo)

2 2 Top Connecting Tubes (single weep hole)

3 2 Bottom Connecting Tubes ( two weep holes)

4 4 Vertical Upright

5 4 Upper Multi-Core Cross bars (long)

6 6 Side Multi-Core Cross bars (short)

7 8 Threaded Anchor Plates

8 1 Molle Accessory Plate

9 2 Bed Rail Mount (Pair)

10 4 Bed Track Mounting Plates

11 4 Bed Rail Clamp

12 8 16 Gauge Spacer (1 ¼”)

13 16 4 Gauge Spacer (1 ¼”)

ITEM QTY DESCRIPTION 

14 6 ¼” x ¾” Hex Head Bolt

15 6 ¼” Hex Nut

16 8 3/8” x 4” Hex Head Bolt

17 40 ¼”x3/4” Button Head SEMS Bolt

18 8 ¼” x3/4” Button Head Bolt

19 14 ¼” Flat Washer

20 14 ¼” Lock Washer

21 16 3/8” x1” Hex Head Bolt

22 16 3/8” Hex Nut

23 40 3/8” Flat Washer

24 24 3/8 Lock Washer

25 8 5/16”x 1 ½” Carriage Bolt

26 8 5/16” Flat Washer

27 8 5/16” Lock Washer 

28 8 5/16 Nut

29 4 5MM Adhesive Foam  Pad

30 16 2 ¼” Vinyl Washer

31 16 1 ½” Vinyl Washer



ITEM QTY DESCRIPTION

1 2 Upper Connecting Tubes (w/ logo)

2 2 Top Connecting Tubes (single weep hole)

3 2 Bottom Connecting Tubes ( two weep holes)

4 4 Vertical Upright

5 4 Upper Multi-Core Cross bars (long)

6 6 Side Multi-Core Cross bars (short)

7 8 Threaded Anchor Plates

8 1 Molle Accessory Plate

9 2 Rack Mounting Feet (Pair)

10 4 Bed Track Mounting Plates

11 4 Bed Rail Clamp

12 8 16 Gauge Spacer (1 ¼”)

13 16 4 Gauge Spacer (1 ¼”)

1

2

3

4

5

6

7

8

9




